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Lithium Battery UN38.3 Test Report

| . Sample Description ¢ 5#iiA

Rechargeable Lithium lon Sample
Polymer Battery Model PD10019108

AJ 7 FL R S Hmis

Product Name

e

Manufacturer ; ;
5 PT SlIX Electronics Indonesia
il & P

Address Jalan Gaharu Lot 218/219, Batamindo Industrial Park Mukakuning, Batam 29433
it Indonesia

Trade Mark IR Shape Prismatic Size R~F (63.7 475X

Fit AR Pt (LXWXT) 21.0)mm
Limited
900mAh Charge
Voltage

R HI R

Nominal Rated
Voltage : Capacity

FrAR R S 3.33Wh

Maximum
Standard Continuous
Charge Charge
Current Current ” )
bR H L BARET G5 7S L L
2R
Cut-off Standard Maximum

Veltsga Discharge Discharge
. ag Current Current 3720mA
pi G2k A [z 0E

PR IO FL A SN I
Cell Number B Cell Model A
Hp S HE BT =

Receiving Completing

Date Oct. 22,2015 Date Nov. 9, 2015
BcH M SeRk H

End Charge
Current

II. Standard krik

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1 & ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.2)

BEEE (CeTREEMEHNEBINE) SREITHRIEE1 MEE 258383 1

Il. TestIltem MXT H

T1. [HAltitude simulation 7% #4L) . EExternal short circuit #h&FH B
T.2. KThermal test B E A% 6. Oimpact/ [Crush &/ E
T.3. Vibration ¥Rz 7. [KOvercharge if 7 e

T.4. XKShock ik .8. [Forced discharge &/
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Lithium Battery UN38.3 Test Report
IV. Test Method and Requirement i J7 i A1 25k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAAE R B e F it A R i 47 1058 T 1 £ 7.5, 642 7.6 £ T.8 AlA 7 Al Ry d el it
AT MEEER R, 58 T7 AR T1 £ 1.5 SIERITHEM.

Single cell batteries of B1#~B14# are full charged after one cycle;
Single cell batteries of B15#~B18# are full charged after fifty cycles;
Rechargeable cells of C19#~C23# are 50% charged after one cycle;
Rechargeable cells of C248#~C33# are full discharged after cne cycle;
Rechargeable cells of C348~C43# are full discharged after fifty cycle;
Test environment condition: ambient temperature: 15-25C, ambient humidity: 40-70%
BELEES R h B1#~B AR — IRTE I i RS

FEEGE B15#~B18#A 50 (R IEI iR R

AR FE R C1O#~C23# A — IR TEF G 50% 78 FIR A

] 7o B A C24#~C33H N — IRTEH s 2 S IR

] 70 B EE s C34#~CA3#4 50 IRIEFR 2 £ HUE R

WIS SELRE: 15-25°C, M@ 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
MEMRKRIKENE, THUTANITE:
TR B AR R (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss'.

A M1 ERBITIRE, M2 28850008, WRAERASET FRIFINEE, MLy TRE
K

Mass M of cell or battery Mass loss limit
B AT B Bl E T 5 FREMRKRRIE
M-<1g 0.5%

1g<M=75g 0.2%

M=>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR T LLE PR FE AR B LA MR B Fit IR Y, BRI B R AR R CR A
s 5. WiaRE . i) , REMNRERT EEAIEIE.

Intest T.1 to T .4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MR TA 2 T.4 i BRI 2 CB . Ll DR, CREER I, 3 B o5 i B e
BRIR 5 BT S B I AN TR A BHTIX — 3R AT B B HY 90%.

Report No. %45 : NCT151022100B1-1 Page3of18 # 3 mik18 I
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn




Toshnaolnnv

TTTTTTTTe T g7 Lithium Battery UN38.3 Test Report
T.1. Altitude simulation /5 & #i40l

Test method iy

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20
+57C).

RIS Bt M B A I ST R T 11.6 kPa RIFRESIE 1T (2045°C) T A E /D 6 /N
Requirement ZL3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

R TERR. TH. TR, THEMTEX, FASMREEhERE AR E M TEE
BEAT X — iR AR AT L Y 90% -

T.2. Thermal test J5 X%

Test method &%k

Batteries are to be stored for at least six hours at a test temperature equal to 72 = 2°C, followed by
storage for at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test batteries are to be stored for 24 hours at ambient temperature (20 &= 5%C).

BN EERRRBEST 7202 CHISF M~ A E D 6 /DT, #EBARRIRE S T-40£2 CHIZF T4F
JZED 6 /. P TR BRIR 2 (AR A AT [E]IRL R 0 30 2ot EFEFP R BET, HZep 10 ik, &5k
FAH 15 e AR B2 (2045 °C) RAFHKL 24 /A .

Requirement £k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

R TR, TH. TR, THEMTEK, A0 EhE S Err s s~ TEE
BEAT X — iR A6 AT L Y 90%

T.3. Vibration &3]

Test method iy

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

FEREE TRz 6 60, BAREREBINE, FFeeiesnrl SMeifiRsl. K2 IEZEE, W4
SRR 7 Hz 1200 Hz Z1H, HRE7 Hz, 1 KEFREED 15 459, X —iRafid a0 =M EAEER
H 2R IR — A RERRIT 12 1k, BANE 3 M. KR — MRS R S i E

SAHEAIR R M7 Hz P46, (RIE 1 gn BIRRINER, E3HRRAE] 18 Hz. AA/SRRIE{R & 0.8mm

CRBZEE 1.6mm) , FFEEIIAIR B REE IR AT 8 gn HFLN 50 Hz) . B EMEE{(RAFZE 8 gn
H R INF| 200 Hz.
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Lithium Battery UN38.3 Test Report

Requirement #k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

BRI O . DENCE A, JSFHEMRREnERR SRS EE A NTEAE
HEAT I — S8 A FE R 90% .

T.4. Shock 1ty

Test method %5k

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 gn
and pulse duration of & milliseconds. Each battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting positions of the
battery for a total of 18 shocks.

R ARM R EEERERE b, R EEE RS AR 2R . A RS T
BN S 150 gn AP AL ] 6 ms HIE IESZ Ml . S Bt e =~ EAEEREMZE TV IES
HMEF=krd, BEERARESE =R, BHEF 18 k.

Requirement ZZ3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

MR it TR, BEENLEX, JFHENRREEMERR S E LA NTEAE
BEATIX — IR AT B 5 Y 90%.

T.5. External short circuit #3543 i%

Test method Hif7ikE

Batteries to be tested are temperature stabilized so that its external case temperature reaches 55 &
2% and then the battery are subjected to a short circuit condition with a total external resistance of less
than 0.1 chmat 55 &= 2°C. This short circuit condition is continued for at least one hour after the battery
external case temperature has returned to 55 1= 2°C. The battery is observed for a further six hours for the
test to be concluded.

IR NRIEE THEZRERE, MHAREREILD] 5642°C, MRGMAEME 5522C TER 5
EB/NT 0.1Q HRERRFF . A EEIR FF a B At IR B BB 5512°C Far L /0 1 /i . IR FE B ER
6 /T R EE.

Requirement £k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours after test.

B/ RIREARED 170°C, FAERRKREES ARG 6 M A THER. TR, LK.
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Lithium Battery UN38.3 Test Report

T.6. Impact / Crush ﬁﬁ}l&‘?ﬂi

Test method — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
P TEE — il CEHTERATET 18.0 AL LRIE A2 Hit)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal suppeorting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

WA b Eh A B PRI A B, — R 316 BURSHEERARA T L, FEERZ 15.8 24401
=2k, KEEAD6 BX, s KmARE, o2 kd. B—h o1 T75+01 TR ESEM 61425 H
KRB EAERE WAk, RN LR BN B ESRME S/ E I UE S EE L
Hl. EEHIENEERTESERESKTFXERTE 00 FiE T,

SREEEAAE, SRR TR HEERFAT O SERE AT EAR 15,8401 KT R IARHEES.
B—H A2 k&,

Test method - Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter)

AT - B CEH TR, 582, fm/asnEmfE A ZEmE 20T 18.0 2K)
A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(&) The applied force reaches 13 kN £ 0.78 kN,
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using component cells that have not previously been subjected to
other tests.

PR AR AE P2 B R, FEAEEEIA, £8P Eu s LFER AL 1.6 omls. HiE#H
ST, HEMBMLLT=MERZ

(@)FEHHT 7 ETAS] 13 kN £0.78 kN:

(b)EE BB IR TR E A > 100V BR

(c) B2 12 R U I (Y] 50%FE % .

—BiLBR AL D). BETRE 100mV BEEE, SRS E R DRIFERE 50%, EIV#RE 7.
- %%Jﬂiﬁﬁi%ﬁ%#@ﬁb&%ﬁﬁﬁﬁﬁﬁﬁ AINAH M AR R . R ERR A S MEE
sl [0 R

B B R — T R . AR AR AL ISR 6 /NI IR 2 A 2 A AR L Ath il 58 BT B

Requirement #3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there
is no disassembly and no fire within six hours after the test.

B MR IREAET 170°C, FEAERRERES Rl E 6 I TE, Tk,
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Lithium Battery UN38.3 Test Report

T.7. Overcharge it 7t L

Test method &% 5k

The charge current is twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test is the lesser of two times the maximum charge voltage of the battery or 22V.

{b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

B B A e R R R B Kk e R T P . AR R R DR A0 T

(a) IR AEERRT 18 RFF, WEREH/ BN 2 Rt E o e s B TR Ek 22 R

H BN .

(b) & R EEE R T 18 AR, R B/ i B R F i A B R S LB Y 1.2 f.

WIS R R T RET. BHT IR R (H R A 24 /N .

Requirement #3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

A AR R P AR E 7 R CHRE, R K

T.8. Forced discharge %3l #.

Test method 74k

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

TG REIRE M5 12V E i IR 8 K 1 A0 R IR 55 T ek R 4 E R R L IR B SR T R
.

P A 55— N3 2 R/ B P BEL B 25 B8 DA T B v o /N R B - B LTS B B R I 8] (B ) 52
TR B AR E A E B Al AT AR T IR (B AD .

Requirement FZ3K

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

LR RS 7 RATHRE. T
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Lithium Battery UN38.3 Test Report

V. Test Procedure MR i L

Marking
FRRRE

3

Pretreatment

FALEE

v v ¥
Samples of #& Samples of  #& Samples of Samples of # &
B1#~B10# C19#~C23# B11#~B18# C24#~CA34

I

Altitude simulation

T

'

Thermal test
R RIS

¥ h 4 v Y

Vibration Impact / Crush Overcharge Forced discharge

IR BEEATE puip ! SR TR

h 4
Shock

ik

v
External short circuit

HINER FEL B

Finished test
SE R
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Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus == 2l iR {X 2%

Calibration Date
/Due Date
e H BB #H

Rechargeable battery test 2015. 08. 26
NCT-030 system R2D6-5V-5A
7o E E RIS R 2016. 08. 25

Vacuum chamber (for battery 2016. 03. 07
test) GX-3020-Z
EE IR B A F 2017.03. 06

Temperature circulation 2016. 03. 07
NCT-017 chamber GX-3000-150LT

iR 2017.03. 06
Vibration test instrument 2016.03. 07

NCT-021 ot oMy ES-3-150
ik IR ne T 2017.03. 06

Serial No. Name of Equipment Model

Bt Bt AR M=

Shock test instrument 2016. 03. 07
b P R v 2 2017. 03. 06

Battery short circuit test 2016, 03. 07
NCT-018 instrument BE-1000W

FE VAT BRI A 2017. 03. 06
Impact test instrument 2016. 03. 07

NCT-019 i, A | BE-5066
B g IR 2017. 03. 06

NCT-022

NCT020 Crush test instrument s 2016. 03. 07
MW 2017.03. 06

DC regulated power supply o~ 2015.08. 26

NCT-033 ;
ik R 2016. 08. 25

Battery anti-explosion 2016. 03. 07
NCT-024 chamber GX-FB-200

It TR 8 2017. 03. 06
Electronic Balance 2016. 03. 07

NCT-003 JC-223S
FF RF 2017. 03. 06

NCT.008 Electronic Balance 1SC.S30 2016. 03. 07
BF AP 2017.03. 06
Digital Multimeter 2016. 03. 07

Hr A% 2017. 03. 06

NCT-001

NCT020 Data acquisition unit S AGTOH 2016. 03. 07
Hom KR 2017. 03. 06

Report No. %45 : NCT151022100B1-1 Page9of18 # 9 mik18 I
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V. Test Data ik

T.1. Altitude simulation 5 & #5411
Pre-test 45 5

Lithium Battery UN38.3 Test Report

After test 5% /5 Voltage after

test/\VVoltage
pre-test

B e LR
56 AT HLIE (%)

99.76
100.00
100.00

99.76
100.00
100.00

99.76
100.00

Mass
loss

FRERR
(%)

The state
of cells

Status
#R

Mass | Voltage | Mass | Voltage
g BLE mE L%
(@ V) (@ V)
36678 418 36.671 417
36.601 418 36.594 418
36.533 418 36.527 418
36.649 418 36.642 417
36.663 418 36.657 418
36.483 418 36.476 418
36.640 418 36.634 417
36.576 418 36.570 418

Pass &1
Pass &1
Pass &%
Pass &1
Pass &1
Pass #1%
Pass &1
Pass &1
Pass &%
Pass &1

Notes JE#%: Atmospheric pressure K E:1.013 X 10°Pa, Ambient temperature FiEEE: 22.7°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Meljm, BHRER. RS KRR, SRETEAREX.

0.019
0.019
0.016
0.019
0.016
0.019
0.016
0.016

Full
charged
after one

cycle

— KA A
AR

Ba#
B5#
B6#
B7#
B8#
Bo#

B10#

36.843 4.18 36.836 4.17 0.019 99.76

36.439 4.18 36.432 4.18 0.019 100.00

T.2. Thermal test {2 &%

The state
of cells

Pre-test #1531

After test R85

Mass | Voltage
mE FEL/E
(@ V)

Mass | Voltage
TR B
(@) V)

Mass
loss

AR %
(%)

Voltage after
test/Voltage
pre-test

ke e L ik
S HI FL T (%)

Status
HR

Full
charged
after one

cycle

— IR E
LIRS

36.671 417

36.654 4.16

0.046

99.76

Pass &%

36.594 4.18

36.577 4.17

0.046

99.76

Pass &%

36.527 4.18

36.511 4.17

0.044

99.76

Pass &%

B4#

36.642 417

36.615 4.16

0.074

99.76

Pass o1&

B5#

36.657 4.18

36.641 4.17

0.044

99.76

Pass &%

B6#

36.476 4.18

36.439 4.17

0.047

99.76

Pass &%

Br#

36.634 417

36.617 4.17

0.046

100.00

Pass &%

B&#

36.570 418

36.553 4.17

0.046

99.76

Pass &%

BO#

36.836 417

36.819 4.17

0.046

100.00

Pass &%

B10#

36.432 4.18

36.427 4.17

0.014

99.76

Pass o1&

Notes 7:B: Atmospheric pressure k55 %:1.013 X 10°Pa, Ambient temperature FREIEE: 22.8°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Malm, BiREHR. RS, KRR, RETEARE L.
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Lithium Battery UN38.3 Test Report
T.3. Vibration %3]

Pre-test %5 i After test %5

Mass | Voltage | Mass | Voltage
& HL £ mE L%
(@) V) (@ (V)

Voltage after
test/Voltage
pre-test

W5 g B ek
55 A HLUE (%)

Mass
loss

REE
(%)

The state
of cells

Status
HR

36.654 4.16 36.648 4.16 0.016 100.00 Pass &1%

36.577 417 36.571 4.16 0.016 99.76 Pass &%

36.511 417 36.505 4.16 0.016 99.76 Pass &1%

Full

charged
after one

B4 | 36.615 4.16 36.608 4.16 0.019 100.00 Pass &1%

cycle B5%# | 36.641 417 36.637 4.16 0.011 99.76 Pass &%

—ik15* 5 | Bo# | 36.459 417 36.454 4.16 0.014 99.76 Pass &1%

5 PR B7# | 36617 417 36.612 416 0.014 99.76 Pass &1&

B&# | 36.553 417 36.548 4.16 0.014 99.76 Pass &1%

Bo# | 36.819 417 36.814 4.16 0.014 99.76 Pass &%

B10# | 36.427 417 36.411 4.16 0.044 99.76 Pass &1%

Notes 7:%: Atmospheric pressure k5 /% %8:1.013 X 10°Pa, Ambient temperature FREIgE: 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MidjE, Bt RS, KRR, RBZRARE K.

T.4. Shock i+

The state
of cells

Pre-test it 4 51

After test %2 /5

Mass | Voltage
mE i
(@ (V)

Mass | Voltage
& HL
(c) (V)

Mass
loss

RERR
(%)

Voltage after
test/Voltage
pre-test

W5 g B Tk
55 AT FLE (%)

Status
#FR

Full
charged
after one

cycle

—IKIEH A
AR

36.648 4.16

36.646 4.15

0.005

99.76

Pass o1&

36.571 4.16

36.568 4.16

0.008

100.00

Pass &%

36.505 4.16

36.503 4.16

0.005

100.00

Pass &%

B4#

36.608 4.16

36.606 4.16

0.005

100.00

Pass &%

B5#

36.637 4.16

36.635 4.15

0.005

99.76

Pass &%

Bo#

36.454 4.16

36.452 4.16

0.005

100.00

Pass &%

Br#

36.612 4.16

36.610 4.16

0.005

100.00

Pass &%

B&#

36.548 4.16

36.546 4.16

0.005

100.00

Pass o1&

BO#

36.814 4.16

36.812 4.16

0.005

100.00

Pass &%

B10#

36.411 4.16

36.408 4.16

0.008

100.00

Pass &%

Notes Ji#%: Atmospheric pressure K E%:1.013 X10°Pa, Ambient temperature PR E: 22.8°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, BB, RS, KRR, RBRARE K.

Report No. %455 NCT151022100B1-1
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Lithium Battery UN38.3 Test Report

T.5. External short circuit %M #

The state of cells . External Peak temperature('C) Status
FEaRAS L 2 T e =R (C) 2R

55.5 Pass &%

556 Pass &

55.5 Pass & #&

pras
Full charged after one 95.7 Pass &/
cycle 557 Fass &8

— IRIEFR E iR 556 Pass &%

55 8 Pass &%
558 Pass &%
5586 Pass &%
B10# 55 5 Pass &%

Notes 7:%: Atmospheric pressure A5 E7%:1.013 X10°Pa, Ambient temperature FREigE: 23.1°C
There is no disassembly, no rupture and no fire within six hours after test.

B F 6 AN R, R, REK.

T.6. Crush k&

The state of cells No. External Peak temperature('C) Status
FEaRAS IS L 2 T et =R () 2R

C19# 286 Pass &%

50% charged after C20# 288 Pass &%
one cycle

_ C21# 279 Pass &%

— VKIS 50% 7 F .

R C224t 285 Pass &%

C23# 28.1 Pass &%

Notes #:: Atmospheric pressure k5% %:1.013 X 10°Pa, Ambient temperature FREigE: 22.9°C
There is no disassembly, no rupture and no fire within six hours after test.

B E 6 /NP RIRR . R, REK.

T.7. Overcharge i1 7t HL

The state of cells No. Status
FEaIRES IS 2R

B11# Pass &%

Full charged after one cycle B12# Pass &%
—UAEFRE RS B13# Pass &1

B14# Pass &%

Report No. & %% NCT151022100B1-1 Page 12 of 18 # 12 18 |
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Lithium Battery UN38.3 Test Report

B15# Pass &%

Full charged after fifty cycles B16# Pass &%

F A RIEE i RS B17# Pass &1%
B18# Pass &%
Notes 7i:%: Atmospheric pressure K5 E5:1.013 X10°Pa, Ambient temperature FREEE: 23.0°C

There is no disassembly and no fire during the test and within seven days after the test.

BB M AR SE 7 RREE, KiK.

T.8. Forced discharge %3l H,

The state of cells No. Status
FEaIRAS i 5 ERES

C244#t Pass &%

C25# Pass &%

C26# Pass &%

C27# Pass &%

Full discharged after one cycle C28# Pass 1%

— IREF T2 IR Coo# Pass &%
C30# Pass %
C31# Pass &%
C324# Pass &%
C33# Pass &%
C34#t Pass &%
C3s# Pass &%
C36# Pass &%
C37# Pass &%

Full discharged after fifty cycles C38# Pass &%

50 MEF B2 HRRTE C39# Pass &%
CA0# Pass &%
C41# Pass 1%
C42# Pass &%
CA34# Pass &%

Notes JEF%: Atmospheric pressure & JE7%:1.013 X10°Pa, Ambient temperature FiZiEE: 22.9°C
There is no disassembly and no fire during the test and within seven days after the test.

B AR IR SS 7 RIRIRE, Rk

Report No. & %% NCT151022100B1-1 Page 13 0f 18 # 13 18 |
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Vli. Conclusion 4t

Lithium Battery UN38.3 Test Report

Test item

AR

Sample nhumber

i

Test reference

MRZ%

Conclusion

ik

Altitude simulation

T

Thermal test
HE IS

Vibration

#zh

ik ey

External short
circuit

F1 B 7 B

B1#~B10#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.1

UN 856 KA v A, SR &
38341 %

UN Manual of Test and Criteria,
part IIT, subsection 38.3.4.2

UN A58 FIARiE F A, S5 &
383423

UN Manual of Test and Criteria,
part III, subsection 38.3.4.3

UN 856 FIET v 4, S TERG &
383433

UN Manual of Test and Criteria,
part IIl, subsection 38.3.4.4

UN 48 Mk e F M, S5 5 28
383447

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN 856 FARvE F A4, S1IE &
383457

Impact/Crush
P R

C198~C23#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.6

UN 48 Mkr HEF I, S5 28
38346

Overcharge

HExEH

B11#~B18#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN 856 FOEr i F M, SR &
38.3.47 3

Forced discharge

oiB 1l R

C248~C43#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.8

UN 856 FIAT v A, SRR &
38348

Pass

i

The submitted samples were complied with the stated requirements of UN manual of test and criteria,

part III, subsection 38.3

2], AR RHFE UN38.3 FIER, IRE 10 NEE.

Report No. %455 NCT151022100B1-1
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IX. Photo of The Sample ¥/ H

Model #!*5: PD10019106
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TR0

Important Notice

. The test report is invalid without the official stamp of NCT.
AR EFI NCT mE TR

: I\l\ll(c:ﬂ_:;_ody is allowed to photocopy or partly photocopy this test report without written permission of
A#2 NCT FHFEZ, MEEREH B H AR EH.

. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FAREFHLHEN FRA RERANEL T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

B, 26, HE. BH. . SCMEEEFERBEmRE LK.
. Objections to the test report must be submitted to NCT within 15 days.
RS RHEE R MTRIRE L FIE 15 RNRELFRE.
. The test report is valid for the tested samples only.
AR S PO B A R
. The Chinese contents in this report are only for reference.

ARG PRI EES S

******End Of Report }-ﬁ%%ﬁi******

Shenzhen NCT Testing Technology Co., Ltd.  iEHIVEME M+ R AR A 5

1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,

Baoan District, Shenzhen, Guangdong, China.
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